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Applicant:  Gyanodong Midea Kitchen Appliances Mamufacturing Co.. Ltd.
Received Date: 0240614
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Lssued by: CIC Southern Testing Co., Ltd.

Lab Location: Electrome Testing Building No 43 Shahe Road Xih Street, Nanshan Distnict,
Shenzhen, Guangdong, China
Tel: 86-755-26627338 E-Mail: manageriiccic-set com

This fest report consists of 31 pages in total It may be duplicated completely for legal use with
the approval of the applicant. It should not be reproduced except m full, without the wmtten
approval of our laboratory. The client should not use 1t to clamm product endorsement by CCIC-SET.
The test results in the report only apply to the tested sample. The test report shall be mvahd without
all the signatures of teshing engineers, reviewer and approver. Any objechons nmst be raised fo
CCIC-SET within 15 days since the date when the report is received. It will not be taken info
consideration beyond this homt.
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Test Report
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e R S S CCWE1SCIWDS, CCWEISCIWWM, PCWE15C1WSS
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Manufacturer.....owmesme. Guangdong Midea Kitchen Apphances Manufactunng Co., Ltd

Manufacturer Address........... No.6, Yong An Foad, Beyiao, Slnmde, Foshan, China

47 CFR. Part 18
Test Standards .....cceeeneeerennrans

47 CFE. Part 15 Subpart B
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1. GENERAL INFORMATION

11  GENERAL DESCRIPTION OF EUT

Power Supply ... :
Rated mput iner{mlmwavej

Rated output Power{mictowave):

Rated Input Power (Convection)

Descnption of Support Unats:

CCIC-SET/TEF-IEMC2024-04-29)

Mictowave Oven
Midea, GE APPLIANCES

ECM2A#:.5(GE), ECM2A***_5(GE), CCWE135C1W55,
CCWKI13C1WDS, CCWK15C1WWM, PCWE15C1W5S model
designations as follows:

E: Film type keypad:

C: Microwave + Gnll + Convection fimchon;

042 0" mdicates the nucrowave output power 15 1000W, “427
mdicates canaty capacity 1s 42 liters;

A Indicates the design No;

## or TFF U " may be [}-E A~Z or blank, stands for
different appearance;

-S(GE): Wi-F1 fimction.

Models of “CCWEKI15C1WSS, CCWKI15C1WDS,
CCWEI1ISCIWWM, PCWKI15C1W5SS™ with frade mark as “GE
APPLIANCES™, they are idenfical to Midea model
ECM2AT)-5(GE) except for model mmber, trade mark and
Appearance.

Model of EC042AI0-5(GE) was selected for final testing.

120V AC/60Hz=

1300W

2450MHz (Class B/Group 2)

3197

WITOL

-Load for power output measurement: 1000 nulhbiters of water in
the beaker located m the center of the oven.

-Load for frequency measirement: 1000 mullhbters of water in
the beaker located m the center of the oven.

-load for measurement of radiaion on second and third
harmomic: Two loads. one of 700 and the other of 300 mulhliters,
of water are used Each load 15 tested both with the beaker
located m the center of the oven and with it m the nght front
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COIMET.
-Load for all other measurements: 700 milhliters of water, with

the beaker located in the center of the oven.

Note 1: The EUT have the following typical setups dunng the test:
Setupl: Microwave heating mode (According to FCC PART 18);
Setup2: Convertion mode{According to FCC PART 15B digital device)
Setup3: Gnll mode{According to FCC PART 135B,digital device)
Note 2: For a more detailed descnphon, please refer to Speaification or User’s Manual supphed by
the applicant and/or manufacturer

CCIC-SET/TRF-IEMC{2024-04-29) Page 6 of 31
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1.2 Test Standards and Results
The objective of the report is to perform testing according to 47 CFE. Part 18:

No. Identity Document Title
1 47 CFR Part 18 Radio Frequency Devices
47 CFR.Part 15 Radio Frequency Devices
Subpart B
Test detailed items/sechon required by FCC rules and results are as below:
Emission
Standard Ttem Class / Seventy Result
Conducted Enmssion 18.307(b) PASS
47 CER PART 18 (150 kHz to 30 MHz)
Shhipe Friecin 18.305(b) PASS
(30 MHz tol GHz) |
Conducted Enmssion 15.107 PASS
47 CFR PART 15 (150 kHz to 30 MHz)
Ay o 15.109 PASS
(30 MHz tol GHz) '

CCIC-SET/TRF-IEMC{2024-04-29) Page 7 of 31
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1.3

1.3.1

1.3.2

Facilities and Accreditations
Facilities

CNAS-Lab Code: L1659

CCIC-SET 1s a thurd party testing orgamzation accredited by China National Accreditation
Service for Conformity Assessment (CNAS) according to ISO/TEC 17023, The accreditation
certificate mumber 15 L1659

FCC-Registration No.: CN1283

CCIC Southern Testing Co., Ltd EMC Laboratory has been remstered and fully descnbed m
a report filed with the FCC (Federal Commumications Commuission). The acceptance letter
from the FCC 15 mamntained in our files. Designation Number: CN1283, valid tme 15 umfil
Jun 30, 2025.

ISED Registration: 11185A-1

CCIC Southern Testing Co_, Ltd. EMC Laboratory has been registered by Certification and
Engineening Bureau of Industry Canada for the performance of radiated ts with
Registration No. 11185A-1 on Aug. (4, 2016, vahd time is until Jum 30, 2025.

AlLA Code: 572101

CCIC-5SET 15 a third party testing organization accredited by A2LA according to ISOVIEC 17
023. The accreditation certificate mumber 15 3721.01.

Test Environment Conditions

Dunng the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15°C-35°C

Relative Funmdity (%a): 25% -T5%

Atmosphenc Pressure (kPa): 86kPa-106kPa
1.3.3 Measurement Uncertainty

The wmcertamfy 15 calculated using the methods suggested mn the "Gude to the Expression of
Uncertainty in Measurement™ (GUM) published by ISO.

Uncertainty of Conducted Enmssion: Uc=32dB{k=2)

Uncertainty of Radiated Enussion:(30MHz~1GHz) |Uc=58dB(k=2)

Uncertainty of Radiated Enmssion:(1~18 GHz) Uc=31dB{k=2)

CCIC-SET/TRF-IEMC{2024-04-29) Page 8 of 31
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L. EQUIPMENTS LIST

A, Equipment List:

i : Calibration | Cahbration
Description Manufacturer Model Senal No.
Date: Due. Date
Test Beceiver Eohde & Schwmarz ESIB24 A0304218 2023.10. 20 20241019
LISN EOHDEESCHWART MWSLE B1X7 AT10803670 2240524 MI250523
_ o _ LOO00*W4500*
Shield Foom Xinju Elecironics H3100 A1B1003230 | 2023.07 30 202650720
EMI Test Eeceiver ROHDE&ESCHWARE ESIB7T A0501375 2024 02 29 2250228
Broadhand Ant BTC MCTD2I786 AT40704135 20240119 M2501.18
3IM Anechoic S8C-3MAC
Albampzs A0412375 202402 27 270226
Chamber QG+ Gm
EMI Test Fecaiver EOHDEESCHWART ESW26 ALB0S02035 2240524 MI250523
5M Anechoic SAC-5MAC
Albatross A0304210 223 08 0 H26.08.01
Chamber 12 8xd.8xi4m
EMI Horn Ant. BETC 1208 AL50402241 240518 H25.0517
Spectrum Analyzer REOHDEESCHWART ESW26 ALB0S02035 2240524 MI250523
Poriable
BEOHDE&ESCHWART F5HE Al40401672 202401 29 20250128
Spectrometer
Prode BEOHDE&ESCHWART TESEME-E1 Al40401671 202402 14 20250213

CCIC-SET/TRFIEMC (202 4-04-28)
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3. EMC EMISSION TEST

3.1 Test Procedure

Test Requirement: 47 CFR.PART 12
Test Method: FCC/OST MP-5:1986
Power Supply: AC 120V 60Hz
Frequency Range: 2400-2500MH=
Detector: Peak
Limmt: :
ISM equipment may be operated at any frequency above 9KHz and the
frequency band 2400-2500MHz 15 allocated for use by ISM equipment
Vit B L e Telaranoe
5.7 iz £15.0 kH
= —
[513 MK AEL]TE
| T £540. 01 =i
f5 300w T
fras s s

31.1 Frequency For Normal Veltage

The operating frequency was measured using a spectrum analyzer Starting with the EUT at room
temperature, a 1000mL water load was placed m the center of the oven and the oven was operated at
maximmm cutput power. The fundamental operating frequency was momitored wntl the water load
was reduced to 20 percent of the onginal load.

31.2

Frequency For Line Voltage

The EUT was operated / warmed by at least 10 mumutes of use with a 1000mL water load at room

temperature at the beginning of the test. Then the operating frequency was momtored as the mput
voltage was vaned between 80 and 125 percent of the nomunal rating.

CCIC-SET/TEF-IEMC2024-04-29)
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31.3 Measurement data
Operating Mode Frequency(MHz)
Nomal Voltage 2434.1-2470.5
Line Voltage 24338-24703

3.2 RADIATION HAZARD TEST

311 Test Setup

The EUT was set-up according to the FCC MP-5 and FOC Part 18 for radiation Hazard measurement.
The measurement was using a microwave leakage meter to measure the radiabion leakage mn the
as-received condition with the oven door closed A T00mL water load In a breaker was located m the

center of the oven and the microwave oven was set to maxmum power. While the oven operating, the
mucrowave meter will check the leakage and then record the maxinmm leakage.

3.2.2  Limit
A maximum of 1. 0mW/cm’is allowed in according with the applicable FCC standards

31.2.3  Test resulis

Test location Test result (mW/cm® )} | Limit{mW/cm® ) Verduct
Left side 0.26 1.0 Pass
Faght side 0.23 1.0 Pass
Fromt 041 1.0 Pass
Rear 0.24 1.0 Pass

There was no microwave leakage exceeding a power level of 0.41 m W/cm*Observed at any point
5cm or more from the external surface of the oven.

CCIC-SET/TRF-IEMC{2024-04-29) Page 11 of 31
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3.3 RFOUTPUT POWER MEASUREMENT

331 Test Standard

Test Requirement 47 CFR PART 18
Test Method FCC/OST MP-5:1986
Power Supply ACI20/60Hz

33.2 EUT Operating mode

Test the EUT m microwave mode with full power

A quantity of 1 000 g -+5 g of water 15 added to the contamner and its actual mass obtamed. The
food support for microwave heating 1s placed i the center of the support mmmediately. The oven 13
operated and the tme for the water temperature to attan 20 -2 “C 15 measured. The oven 15 then

switched off and the final water temperature 15 measured with m 60s.

3.3.3 Test Data

Mass of Masa.ﬂfﬂle temperature Initial Final H-ealmg Crnatpuat
Water(z) | container(g) . temperature{ 'C) | temperatare{'C) | Time(S) Power(Watt)
<)
1000 i 23.5 07 201 60 727.9

Formoula:

The microwave power oulput is calculated from the farmula
Ee 4187-m (T, - T, 1+ 0.55-mAT, -T,]

&

p

whnere
P = the microwave power aulput, (14

oy, i% the mass of the waler, (g)
ar. % the mass of the cantainer, gi;
Ta 1= lhe ambienl temperatase, 13T
To i the initial temperature of the water, (“C);
T, is the final temperature of the water, (“C);
= {he haating lime, in seconds, axcluding the magretran filament heating-up tims . 5]

The micrewave powesr outpad is stated in watks, rounded to the nearest 50 W

CCIC-SET/TEF-IEMC2024-04-29)
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4. CONDUCTED EMISSION

41.1 Conducted Emission Limit

Conducted Limit (dBuV)
Frequency range (MHz) e = e
0.15- 0.0 66 o 36 56 to 46
050-5 56 36
530 60 50
Note:

a) The limit decreases linearly with the logarithm of the frequency in therange 0.05 MHz to 0.5 MHz
b} The lower limit is applicable at the transition frequency.

4.1.2 Test Procedure

The EUT 1s placed on a 0.8m hgh msulating table, which stands on the grounded conducting floor,
and keeps 0. 4m away from the grounded conductmg wall The EUT is connected to the power mamns
through a LISN which provides 50€250pH of coupling impedance for the measunng mstrniment. The
Common Anterma 15 used for the call between the EUT and the System Simmlator (55). A Pulse
Limiter 15 used to protect the measunng mstrument. The factors of the whole test system are

calibrated to correct the reading.

41.3 Test Setup

=80cm

LISN

CCIC-SET/TRFIEMC (202 4-04-28)
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A, Test Resuli:
Mains ferminal disturbance voltage, Setupl, L phase

100
. i 150000 kiHz 186000 kHz 213.000 kHz
90+ 25597 dBuv 23 650 dBuY 25,800 dSul
]
T 483,000 kHz 20809500 MHz
A+ 27.081 dBUY 13 479000 MHz 32513 dBuV
..-\‘ EE.D-lEdELII\lI Fi Part '.I-.I.I_ B . i
6l I_.
b L o B
g 5t
'._5=; 40 4=
L T
EEI Tlll (I | T
T V |.U ' |'I ']
ol oy
04
104
150k I E-'I]".I iIIIH.'J 5'I?I'fl I IEIII-I] 1i'|.-1 E'IF-." BIF.." =1IM EII»." é I ] 'I.'lf'.d E‘l’lm E-FIJM
Frequency in Hz
{(Plot A: L. Phase)
Fresquesncy Qs Average | Cabel Loss | CaT. Margin - ILbmilt: - Margin - | Limit - 8y
[MHz) Peak {08 £ V) fa5) [Le[5]] QPK QP Y fosuV) |
0150000 | 2288 1553 0.1 10.1 4312 66.0 4047 56.0
0186000 | 2199 12,51 0.1 10.1 4220 642 41.70 542
0213000 | 2344 14.40 0.1 10.1 39.65 63.1 38.69 531
0483000 | 25.27 16.52 0.1 10.1 31.02 363 X7 46.3
13479000 [ 25.13 1786 0.5 105 3487 60.0 3214 50.0
20800500 | 2006 2725 05 105 3094 &60.0 75 500

CCIC-SET/TEF-IEMC2024-04-29)
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Mains ternunal disturbance voltage, Setup 1, N phase

1001
o0+ 172.500 kHz 186,000 kHz SAE £ i
T 57502 diBul 38 BED dBuY 54350 ARV
m-_
il 375,000 kHz 468,500 kHz 20,51 7000 Mz
L 36,230 dBuV 38.629 dBuV AR dem
T =
o B S e e )« =
a0+ - I 1 P s on Maing G
g I
3 1Y
W |
L
E“D':lll
104
B-_
0T
————— - —
150k 300 400500 800 1M M 3M AMSME 8 10M 20M  30M
Fraguency in Hz
(Plot B: N Phase)

Fresquency Qs Average | Cabel Loss | Cod. Margin - ILbmilt: -
[MHz) Peak 1B V] jiB) {dB] QP apPx AV {dB 1 V]
0172500 | 3330 2390 0.1 10.1 3154 648 3094 54 8

0186000 | 3431 | 2056 0.1 10.1 2090 642 24.65 542
0235500 | M4oed4 | 25867 0.1 10.1 2761 623 26.58 523
0375000 | 3137 | 2354 0.1 10.1 2702 584 24 85 484
0469500 | 3330 | 2475 0.1 10.1 2320 565 2117 465
20517000 | 3559 | 2241 05 10.5 2441 60.0 27.59 50.0

CCIC-SET/TRF-IEMC{2024-04-29) Page 15 of 31
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Mains terminal disturbance voltage, Setup2, L phase

177000 kHz 228,500 kHz
34 0T dBu' 32 085 dBuy
474000 kHz 13357500 MHz
35007 dBu 35. 726 dBu
FCO Par 15 CH [ 1 1 Ml sins P

M2
100 150,000 kHz
T 31,435 dBuV
m_-
m-_
L 370.500 kHz
20+ 33616 ABuV
-:-\__\_\_
-
2
f ol
§ T
m-_

3
ﬁ““

g

St
. 3
X

0
1Sk 300 400500 B0OTM M M AMSME 3 1M 20M 30M
Fraguency in Hz
(Plot E: L Phase)
Fresquesncy Qs Average | Cabel Loss | CaT. Margin - ILbmilt: - Margin - | Limit - 8y
M) Peak (0B B V) (15 (dB} QPK G AV (B i V)

0150000 | 3125 15.01 0.1 10.1 3475 66.0 40.99 56.0
0177000 | 3023 | 22.20 0.1 10.1 34.40 64.6 3243 4.6
0226500 | 2779 18.68 0.1 10.1 479 62.6 3390 526
0370500 | 2042 | 2183 0.1 10.1 2007 585 26.66 485
0474000 | 3108 | 2358 0.1 10.1 2336 564 X2 86 46.4
13357500 | 3245 | 2433 05 10.5 2735 60.0 2567 500

CCIC-SET/TRFIEMC (202 4-04-28)
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Mains ternunal disturbance voltage, Setup 2, N phase

M2
1u-|:|:: 154.500 kHz 195.000 kHz 240000 kHz
4 35 181 dBaui 7158 dBuv 20811 dBuv
m._
i 33,477 dBy 451,500 kHz 13.420500 MHz
il 36283 dBu JLTIE dEuv
E m:ﬁhﬁ_x“-.___ﬁ_qﬂ FCO P Jai B 1 Mains 0P
S wf
E 4
m-_
¥
R
20 fr
i
101
D-_
1Sk 300 400500 BOOTM M M AMSME 3 1M 20M 30M
Fraguency in Hz
(Plot F: N Phase)
Frequency | GuaslPea | CAverage | Cabel Loss | Coer. Margin - ILbmilt: - Margin - | Limit - &4
[MHz) K 1B V] jiB) {dB] QP apPx AV {dB 1 V]
0154500 | 2022 1476 0.1 10.1 36.54 658 41.00 558
0195000 | 3478 | 2033 0.1 10.1 20.04 63.8 24.49 538
0240000 | 2081 17.75 0.1 10.1 3228 621 M35 521
0334500 | 2013 | 2105 0.1 10.1 3020 593 2820 493
0451500 | 3139 | 2347 0.1 10.1 2546 368 23138 468
13420500 | 3513 | 2692 05 10.5 24 87 60.0 2308 500

CCIC-SET/TRFIEMC (202 4-04-28)
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Mains terminal disturbance voltage, Setup3, L phase

M2
i 303,000 kHz
i Tonse A IE 57,988 dBuV
m-_
iR 12E8E000 MHz
3"'__ 5‘55-1'51530*’;‘&"’ 1.135500 MHz 4SRN
?ﬂ'; 48,098 dBuv
R
5
g
2 |
m-_
ant
101
u-_
150k 300 400500 BOOTM  2M M AMSME B 10M  20M 30M
Frequency in Hz
(Plot E: L Phase)
Fresquesncy Qs Average | Cabel Loss | CaT. Margin - ILbmilt: - Margin - | Limit - 8y
M) Peak (0B B V) (15 (dB} QPK G AV (B i V)
0120500 3095 i1 0.1 10.1 13.06 640 290 540
0267000 | 3275 25.63 0.1 10.1 246 612 2558 512
0303000 50.62 2397 0.1 10.1 054 602 26.19 502
0451500 3094 2304 0.1 10.1 301 368 291 468
1.135500 | 4223 18.08 02 102 1377 36.0 x7o2 46.0
12 5388000 2836 1767 05 105 3164 &60.0 3233 500

CCIC-SET/TEF-IEMC2024-04-29)
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Mains ternunal disturbance voltage, Setup 3, N phase

M2
1 186,000 kHz 291,000 ke 258,000 kHz
b 8153 dBuv 57.626 dBuV 58,371 dBuV
m-_
oy gﬂﬁwﬁwﬁ 13.420500 MHz
510,000 kHz 37.089 dBuV
T 52074 dBuV
= m-?
g o
ikl
s
E 4
m-_
m-_
m-_
101
ﬂ-_
150k 300 400500 EDOTM M 3M MSME B 10M  20M 30M
Fraguency in Hz
(Plot F: N Phase)
Frequency | GuaslPea | CAverage | Cabel Loss | Coer. Margin - ILbmilt: - Margin Limnit - AV
[MHz) K {dB £ V] By {dB) @PK aPK AV {08 u V)
0186000 | 3029 3208 0.1 10.1 13.92 642 2123 542
0231000 | 351.73 2007 0.1 10.1 10.68 624 2334 524
0258000 | 3354 | 2543 0.1 10.1 796 615 26.07 515
0366000 | 3036 26.50 0.1 10.1 823 386 209 486
0310000 | 4732 23775 0.1 10.1 868 36.0 25 46.0
13420500  35.10 26.80 05 105 2490 &60.0 2320 500

Test Result: PASS

CCIC-SET/TEF-IEMC2024-04-29)
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- RADIATED EMISSION

5.1.1 Radiated Emission Limits

(@) ISM equpment operation on a frequency specified m §18.301 15 pernuited umhmted radiated
energy in the band specified for that frequency.

(b) The field strength levels of emmssions which lie outside the bands specified mn §18.301 unless
otherwise indicated, shall not exceed the followng:

RF Power generated by equipment(watts) Field strength limit(uV/m) @300m
Below 500 25
50001 more 25*SQRT(power/500)
Power =727.9W

Limit=201g(25*SQRT(power/500))+2012(300/3) @ 3m distance.

)

ke

Turn Takle-

b i

= Feceiverd — Preamplifiers o
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For radiated emmssions above 1GH=

= 3m =+

L
Test Antenna+
A

<= I ... dm =

Tumn Tables o P

< Bllcm =«

e S e
AR

- Fecaver Preamplifier L/

5.1.3  Test Procedure

a The measurng distance of at 3 m shall be used for measurements at frequency up to 1GHz. For
frequencies above 1GHz, any switable measunng distance may be used.

b.The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter open
area test site. The table was rotated 360 degrees to determine the positon of the highest radiation

c.The height of the equupment or of the substitubon antenna shall be 0.8 m; the height of the test
antenma shall vary between 1 m to 4 m Both honzontal and verfical pelanzahons of the antenna
are set to make the measurement

d The mitial step n collecting conducted enmssion data 15 a spectrum analyzer peak detector mode

pre-scanming the measurement frequency range. Sigmficant peaks are then marked and then Quasi
Peak detector mode re-measured.

elIf the Peak Mode measured value comphance with and lower than Quasi Peak Mode Linut, the
EUT shall be deemed to meet QF Linuts and then no addihonal QP Mode measurement performed.

f For the actual test confisuration, please refer to the related Item —EUT Test Photos.

Note: Both honizontal and verhical anftenna polanbes were tested and performed pretest to three

CCIC-SET/TRF-IEMC{2024-04-29) Page 21 of 31
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Test Result:

Radiation dishobances, antenna polanzation: Setupl, Honzontal

BO T
I FCL PAF |
70+
ql +
L 504
=
&
ERLE ||
— Ao+t '
PP
T
|I 1 F"" i
ik " m i l,h'l.'_.‘h“ i
A
-\'_ T |Ii‘_ rl
104 -
- —————— = : —t ——
DM RO &0 GO 100M 200 300 400  BO0 o 1G
Freguency in Hz
(Plot A: Test Anterma Honzontal 30M - 1G)
Anbanna
Frequency | Gussl Peak Bandwidth Limit Margin
MHz) | (@BuvIm) ) m" [@Bvim) | fom) | Anieena | Verdict
30,00 1288 1200000 00,0 E3.59 SET1 Hortzonial Pasg
M3 TE 2566 1200000 1000 E9.53 4353 Hortzontal Pass
32160 2559 1200000 106800 6359 44 00 Hortzontal Pass
3324 388 1200000 100.0 E9.53 Bn Hortzontal Pass
o 278 1200000 1000 E9.53 k) Hortzontal Pass
E50.12 A0 BB 1200000 10000 E3.59 281 Hortzonial Pass
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@ Beport No.: 20240817G10516%-E

Radiation distorbances, antenna polanzation: Setupl, Vertical
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Frequency in Hz
(Plot B:  Test Antenna Vertical 30M - 1G)
Antenna
Frequency | Gussl Peak Bandwidth Limit Margin
(MiHz] (dEy¥Im) fkHz) (S i) (DB}
[cm)
30000 2385 1200000 T00.0 B339 4374 Vertical Pazs
BO_SE 23 1200000 100U0 E9.59 43,35 Warthcal Pass
13304 460 1200000 00,0 B350 4453 Vertical Pazs
14855 2m 1200000 T00.0 B339 LR =] Vertical Pazs
35656 a3 1200000 100U0 E3.39 4T &5 Vertical Pass
= B 3203 1200000 00,0 B350 3756 Vertical Pazs
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@ Beport No.: 20240817G10516%-E

Radiation dishobances, antenna polanzation: Setup2, Honzontal
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A0 5 B0 a0 T00M 200 00 4000 500 00

ol

Freguency in Hz

(PlotE:  Test Antenna Honzonal30M - 1G)

Frequency | GussiPsak | Bandwidth Antenna Limit Margin
Mz | (B by I iy | qam | Antmne | Vet
(e}
30,00 X189 1200000 00,0 4000 1811 Hortzonial Pasg
E8.88 1703 120,000 100.0 20,00 2297 Hortzontal Pazs
14664 1835 1200000 T0a.0 43.50 2515 Hortzontal Pass
1693.36 1810 120,000 100.0 43.50 25.40 Hortzontal Pasa
24T T2 2413 120,000 100.0 4600 1.8 Hortzonial Pazs
25744 285 1200000 00,0 4600 2315 Hortzonial Pass
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Beport No.: 20240817G10516%-E

Radiation distorbances, antenna polanzation: Setup2, Vertical

B0 -
70+
G0+
= [ _‘E_ = F :l--
_ 50+ [
= |
z : J
= 4
3
ke
N _,\.1 “#'HH
1 |I T
20+ | - ,,,uwwﬁ'
f .'1 Na S
““"'...-' i i ‘l-
T+ Lk
{ | [ ! | [ [ : | b |
I0M L0 &O BO  T0OM 200 300 400 500 BOD G
Frequency in Hz
(PlotF:  Test Antenma Vertical30M - 1G)
Antenna
Frequency | Gussl Peak Bandwidth Limit Margin
height Antsning Harlzontal
Mtz) (BT [kHz) [y | )
[cm)
30000 270 1200000 T00.0 40,00 1730 Vertical Pazs
T0.B4 1889 1200000 100U0 40,00 2111 Warthcal Pass
131.08 2568 1200000 00,0 4350 1782 Vertical Pazs
14664 AT 1200000 T00.0 4350 s e x Vertical Pazs
Z38.00 1789 1200000 100U0 4600 2811 Warthcal Pass
Ba5.3Z 372 1200000 00,0 4500 2 Vertical Pazs

CCIC-SET/TRFIEMC (202 4-04-28)

Page 25 of 31




Beport No.: 20240817G10516%-E

Radiation dishobances, antenna polanzation: Setup3, Honzontal
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Frequency in Hz
(PlotE:  Test Antenna Honzonal30M - 1G)
Antenna
Frequency | Gussl Peak Bandwidth Limit Margin
MHz) | (@Bam | m" @) | g | Ewa | Verdel
30000 233 1200000 T00.0 40,00 1381 Hortzontal Pazs
66 32 1653 1200000 100U0 40,00 2347 Hortzonial Pass
13304 1814 1200000 00,0 4350 2336 Hortzontal Pazs
144 &8 1865 1200000 100U0 4350 24 B5 Hortzonial Pass
B34 3E 96 1200000 100U0 4600 o4 Hortzonial Pase
= IT3E 1200000 T00.0 4500 B4 Hortzontal Pazs
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Beport No.: 20240817G10516%-E

Radiation distorbances, antenna polanzation: Setup3, Vertical
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Freguency in Hz
(PlotF:  Test Antenma Vertical30M - 1G)
Embanna
Frequency | Gussl Peak Bandwidth Limit Margin
height Antenna Horizontal
MHz] { 1B [kHz) (oS} (dE]
fcmj
3000 27T 120,000 1000 40.00 1523 Vertical Paszg
TB.ED 1997 1200000 1000 40.00 2023 Vertical Pass
S8.04 2EET 120,000 100.0 4350 1663 Vertical Pasg
14468 2504 120,000 1000 43.50 1756 Vertical Pass
8184 536 1200000 1000 460D 1664 Vertical Pass
E32 60 235 120,000 100.0 400 16.85 Vertical Pass

CCIC-SET/TRFIEMC (202 4-04-28)

Page 27 of 31




x:_”,f Beport No.: 20240817G10516%-E
Above 1GHz, Setupl
no. | e Lewvel Factor Limit Margin | Height | Angle Polarity
MHz] | [dByVim] [dE] [dEpVim] [=E] [em] [l
1 | 244061 55.66 -10.78 B0.50 13.03 100 184 | Horizontal
2 | 400125 | 5333 -5.07 B0.50 16.26 100 252 | Horizontal
3 | 484721 55.42 -1.56 B9.50 14.17 100 276 | Horizontal
4 | 73pas58 | 5855 2.50 B9.50 13.04 100 133 | Horizontal
5 | 8p1548 | 5803 3.84 B9.50 12.868 100 35 Horizontal
6 | 1080295 | 57.01 5.50 B9.50 12.58 100 41 Horizontal
NO. Freq. Lewvel Factor Limit Margin | Height | Angle Polarity
MHz] | [dBpVim] [dE] [dBpVim] [4E] fem] ¥
1 | 238585 | 56.20 -10.84 B9.50 12.30 100 25 Vertical
2 | 372492 | 5113 -5.02 B9.50 1848 100 302 Vertical
3 | 483021 53.33 -1.51 B9.50 16.28 100 24 Vertical
4 | 812253 | 5372 -0.06 B9.50 15.87 100 151 Vertical
5 | 7533se | 5276 2.02 B80.50 16.83 100 173 Vartical
6 | 1121105 | 5482 5.10 60.50 1477 100 53 Vartical

Above 1GHz Setup2, 3 (See Femark 3)

wo. | Feo- Level Limit Margin | Height | Angle
[MHz] [dBpVim] | [dBp\Vim] [dE] [cm] Il

- - — — — - Veertical
~ —~ - —~ —~ ~ Veertical
_ _ — — - - Veertical
Veertical

(| ra]=
|
|
I
I
I
|

— - - — - - Vertical

o | Fea | Iewl Limit | Margin | Height An[%le _

) T Haorizontal
- - - - - - Horizontal
- - - - - - Horizontal
Horizontal
—~ - - - - —~ Haorizontal
~ ~ - -~ -~ ~ Haorizontal

e e [ | oafra |
|
|
I
I
I
|
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'\_r_”/’ Report No.: 20240617G10516X-E

REMARKS:
1. Emussion Level(dBuV/m) = Faw Value(dBuV) + Comection Factor(dB/m)
2. Comrechion Factor{dB/m) = Antenna Factor{dB/m) + Cable Factor(dB)
- Pre-Amplifier Factor(dB)
3.For Set up 2, 3 mode, The EUT's intemal highest frequency is less than 108MHz so test
frequency range 15 up to 1000MHz Other frequency reading was too low agamnst the
official linnit that not recorded.
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\\:/ Report No.: 20240617G10516X-E

APPENDIX I: PHOTOGEAPHS OF EMC TEST CONFIGURATION

1. Radiated Emission Measurement below 1GHz

2. Radiated Emission Measurement above 1GHz
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,\::) Report No.: 20240617G10516X-E

3. Conducted emission at AC mains input/output port Measurement

4. Radiation Hazard Test

CCIC-SET/TRF-IEMC 202 4-04-29)
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Report No.: 2024061 7G10516%-E

APPENDIX II: PHOTOGRAPHS OF PRODUCT PHOTO

External Photo

CCIC-SETITRF: IEMC (2018-03-12)
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Internal Photo
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